
SPARE PARTS 
MANUAL 



• 

ITI I ~I -- - • • ~ . . .... 
C.N.C Lathe 

Easiturn is a C.N.C. lathe designed for the production of small and medium sized 
components.,The C.N.C. control includes full circular interpolation, screwcutting 
tool offsets, repeat and edit facility etc. Now with frequency changer variable 

speed drive. 

Mechanical GENERAL SPECIFICATIONS 
SwingoverBed ................ 280m m {11 .. ) 
Swing ove r Sadd le Wings ..... 240 mm (91/2") 
Swing over Crosslide ......... 170 mm (6%" ) 
Spindle Bar Capacity .......... ~6 mm (1'/16" ) 
Distance between Centres .... . 500 mm (20") 
Spindle Nose (cam lock) ...... . ... ... ... 01 /3 
Spindle Taper (morse) ................. No4 
Sp indl e Speeds ... 'A ' Stepless 0-2000 f .p.m. 

'B' Stepless 0-3000 r.p.m. 
'C' Stepl ess 0-4000 r.p .m. 

Tailstock Taper Morse .......... ... .... No 3 
Leadscrew/Cross lide Screws . . . Ballscrews 
Screwcutting Pitches .............. .4-40TPI 
Rapid Traverse ....... . 60"/min 1500 mm/min 
Tapers ..... . ................... 1000:1/ 1:1000 
Feedrates ............... .infinitely vari able 
Circular Inte rpo lation Radii 0.25 mm/10 cm 
Base He ight to Centre line ......... 11 95 mm 
Weight ..... . ....................... 350 Kilos 
Standard Equipment 
Safety Guards, Flood Coolant, 5" 3 Jaw 
Chuck, Multifi x Quickchange Toolpost with 
one Tool Ho lder, Centres, Too lkit , 
Operat ion and Instruction Manual and one 
shot lubrication system. 
Electrical 
1 Phase Supply ............... 220/250v/50 Hz 

110/ 115v/60 Hz 
Motor (4 pole) AC ............ . . .. . 1.5 kw 

Extra Equipment 
A full range of optional equipment 
and accessories is available. 

NOW AVAILABLE WITH OPTIONAL 
PROGRAMMABLE SPEED CHANGE 

Control System 
Disp lay Method ...... Three 7 Digit Displays 
M in i Cassette Deck ........ Magnetic Tapes 
Motor Drives X-Z .............. _ .... Stepper 
Programmable Feed ......... 0.005% to 100% 
Keyboard _ ........... .......... 28 Charac te r 
Tool Offsets ... ...... . ... ...... Up to 16 pairs 
Programme Length ....... ...... .400 Blocks 

(1000 Bl ock Ava; lable) 
Contro l System ... ... North Eas t Electroni cs 

. P.N.C. 2C Control System 
Auxi liary Outputs ..... . .. . ........ 8 Outputs 
Programmable Inputs ..... . 8 Programmab le 

Sequence Ho lds 
Pattern Repeats ........ 99 Times to 4 Levels 
Tool Compensation ......... Programmable 
Computer Data Link .............. . . RS 232C 
J oystick ....................... Axes ContrOl 
Format ............... Incremental/Abso lute 

Metri c/ Imperi al 
Printe r link . ........ ... Opti on for hard copy 

of programmes 

Extra Equipment 
014 Cam lock (P/a" Spind le Bore), Spray Mi st 
Coolant, Bar Feed, Power Chucking , 5C 
Collet Attachment, Gangtool Crosslide, 
Programme Printe r, ex tra Too l Ho lde rs and 
Boring Bars, Programme Plotter. 

~--------------------------------------- ~ DENFORO MACHINE TOOLS LIMITED : BIROS ROVO : BRIGHOUSE: WEST YORKSHIRE : Phone :0484 712264 : Grams': Denmaclo : Telex: 517478 .....J 
.................................. 0 

~ 
W 
Z 
I 

~ 
--.~ 



DENFORD MACHINE TOOlS LIMITED. 

REPh~CEMENT PARTS LIST. 

'EASITURN' CNC LATHE. 

PART NO. 

BYS, 160/63 
160/55 
160/62 

MVS.100/119 
120 
122 
124 
127 
128 

152 
SP. 169 

181 
BYS.160/56 

BYS. 1 00/204 
205 
206 
207 
208A 

ML.100/219A 
SP. 106 

BYS.100/201S 
64 

160/36A 
. 41B 

43A 
44 
45 
47 
50 
53 
54 
73 
75 

DESCRIPTION 

HEADSTOCK 
MAIN SPINDLE 
SPINDLE COOLANT &: REI'URN 
CAMLOCK KEY 
CAM 
DErENT PlDNGER 
BEARING CAP 
LOCKNUT 
SPINDLE SPACER 

FRONT BEARING SPACER 
TOMMY BAR 
SOFT CENTRE (NO. 4 MT) 
BEARING COLLAR 

-000-

SUMP COVER 
DRAIN PLUG 
RErURN PLUG 
DOOR HINGE 
COOLANT PUMP COVER PLATE 
CABINET DRAIN FILTER 
HINGE BUSH 
CABINEr 
CAEINFl' FOCJl' 
CONTROL HOUSING 
REMCJl'E CONTROL HOLDER 
REAR SPLASH GUARD 
INSPECTION COVER 
DRIVE GUARD COVER 
SLIDING GUARD 
GUARD HANDLE 
SLIDING RAIL BASE SUPPORT 
GUARD HANDLE SPACERS 
DIVIDING PANEL 
TRANSFORMER MOUNTING PLATE 

HEADSTOCK 

NO. 

1 
1 
1 
1 
3 
3 
1 
2 
1 

1 
1 
1 
1 

CAEINEr 

1 
1 
1 
2 
1 
1 
2 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
4 
1 
1 



REPLACEMENT PARTS LIST 

'EASITURN' CNC LATHE. 

PART NO. 

CH.263 
265 
268 
269 
284B 

BVS.150/32 
SP. 164 

189 
EM. 100/28 

BVS.100/402 
150/ 84 
160/ 37 

38 
64 

ML. 100/404 
405 
406 

SP. 180 

BVS.160/ 51 
52B 
52C 
58A 
59A 
60 
61 
67 
68 
74 

CAJ3INEI' - CONTINUED 

DESCRIPPION. 

LO VO LIGHT SOCKET LABLE 
ELECTRIC SYMBOL 
EMERGENCY STOP SURROUND 
ELECTRICAL WARNING LABEL 
STARTER BOX PANEL 

COOLANT. 

COOLANT PIPE 
TAILPIECE ADAPTOR 
.l." HOSE ADAPTOR I" B.S.P. TAILPIECE AD.APrOR 

NG. 

1 
1 
1 
2 
1 

1 
2 
1 
2 

BED ASSEMBLY 

BED 
REAR SmiSOR COVER 
MICRO SWITCH SPACER 
SENSOR COVER ARM 
ADJUSTABLE MICRO SWITCH HOUSING 
BED TENON 
HEADSTOCK STRIP 
BED END STOP 
STUD 

1 
1 
1 
1 
1 
2 
1 
1 
4 

SPINDIE DRIVE 

MOTOR PULLEY 
SPINDLE PULLEY (2000 RPM) 
SPINDLE PULLEY (3000 RPM) 
MOTOR BRAC~ 
MOTOR BRACKEr FOOT 
SPINDLE SENSOR BRACKEr 
SPINDLE SENSOR PLATE 
MOTOR BRACKET STOP 
MOTOR BRACKEr PIVOT PIN 
MOTOR PULLEY (4000 RPM) 

1 
1 
1 
1 
1 
1 
1 
1 
2 
1 

2. 



'EASITURN' CNC LATHE 

PART NO. 

BVS.160/ 1 
2 
3 
4A 
5 
7 
8 
9 

10 
11 

BVS.150/71A 
83 

BVS.160/40 
57B 
70 

REPLACEMENT PARTS LIST. 

SADDLE DRIVE. 

DESCRIPrION 

BALlSCREW 
FEEDBOX 
MOl'OR BRACKill' 
APRON 
END BRACKill' 
BEARING CAP 
MOTOR BRACKET WCATING RING 
EXTENSION BUSH 
INTERMEDIATE DRIVE SHAFT 
WCATING BUSH 

GUARD RErAINING RING 
SENSOR TRIP BRACKill' 

16T INTERMEDIATE PULLEY 
BALLNUT FLANGE 
REDUCING RING 

NO. 

1 
1 
1 
1 
1 
1 
1 
1 
1 
4 

2 
2 

1 
1 
1 



4. 
REPLACEMENT PARTS LIST. 

, EAS 1 TURN' CNC LATHE 

PART NO. 

MVS, 1 00/513 

BVS.150/10 
11 
13B 
14A 
37A 
38A 
4?A 
68 
73 
79 
80 
85 

ML.100/507 
508B 
512 

CH. 186 
BVS.160/15A 

16 
17 
18 
19 
20 
21 
22' 
23 
24 
25 
26 
27 
28 
29 
35 
42 

64 
65 
69 

72 

SADDIE &: CROSS SLIDE DRIVE. 

DESCRIPTION. 

SADDLE REAR GIB STRIP 

CROSS SLIDE 
SADDIE 
CROSS SLIDE BALL SCREW 
CROSS SLIDE END COVER 
30T PULLEY 
BALL NUT ADAPTOR 
SIDE PLATE 
DRIVE BRACKET DOWElS 
REAR CLUTCH GUARD 
FRONT SPINDLE 
CROSS SLIDE WIPER 
BELT TENSION ARM 

SWIVEL SLIDE LOCKING PIN ' 
CROSS SLIDE GIB STRIP 
CROSS SLIDE SPIGOT INSERT 

IMPERIAL DIAL DIVISION CHART 
BASE 
COMPOUND SLIDE 
TOP SLIDE 
DIAL 
RH FEED SCREW 
RIl FEED NUT 
LH FEED SCREW 
LH FEED NUT 
GIB STRIP 
END PLATE 
END PLATE 
TOOL POST STUD 
ADAPTOR SLEEVE 
CROSS SLIDE BEARING HOUSING 
DRIVE BUSH 
DRIVE SPINDLE 
CROSS SLIDE DRIVE BRACKm 

ADJUSTABLE MICRO-SWITCH HOUSING 
CLAMP PLATE 
SADDIE FRONT GIB STRIP 

MICRO-SWITCH TRIP 

NO. 

1 

1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 

3 
1 
1 

2 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 

1 



I EASITURN' CNC LATHE 

PART NO. 

KVS. 100/7 01 

702 

703 

705E 

705H 

707 

7 01A/B 

711 

712 

BVS. -; GO/706 

SP. 135 

147A 

148A 

171A 

172 

REPLACEl·31;T PARTS LIST 

DESCRIPTIOn 

TAILSTOCK BODY 

TAILSTOCK SHOE 

ElID CAP 

Pii.RREL (IHPERIAL) 

RI\RREL (HETRIC) 

nUT 

BARREL 'CLAMPS 

EJECTOR PIN 

CLAl1P HANDLE STOP 

TAILSTGCK SCREW 

CLAMP PAD 

CLAN.P ECCENTRIC 

CLAHP PIN 

LOCKllJG STUD 

TEE KEY 

-000-

TAILSTOCK 

E£. 

1 

1 

1 

1 SET 

1 

1 

1 

1 

1 

5. 



REPLACEMENT PARTS LIST 

'EASITURN' CNC IATHE 

HEADSTOCK 

DES CRIPT ON 

BEARING 
ROLLER BEARING 
ROLLER BEARING 
GREASE NIPP IE 
SQUARE DRIVE KEY 

SPINDLE DRIVE CONTROL 

DRIVE MOTOR 
DRIVE BRill' 

CABINET. 

DOOR LOCK 
KNOBS 
NYWN GLAND 
HANDLES· 
PLASTIC RIVETS (BLACK) 
P LAST I C RIVEn'S 
EMERGEN CY STOP 
RUBBER MAT· 

ALUMINIUM ANGIE 
ALUMINIUM ANGIE 
A.LUMINIUM ANGIE 
AIDMINIUM ANGIE 
GUARD TRIM 

MANUF ACTURER 

FAG 
TIMKEN 
TIMKEN 
LUMATIC 

ASEA 

'tIM. KENYONS 

LOW & FLETCHER 
ELESA 
EGATUBE 
HEMO 
HARMSWORTH TOWNLEY 
HARMSWORTH TOWNIEY 

DOLBY 

TEROSON HEIDELBERG 

BOUGHT OUT ITEMS 

REF. NO. NO. 

6209 2RS 1 
CONE: 18790 2 
CUP: 18420 2 
HP2/45 1 
i"SQ x 2" 1 

MK 110 021 - 5 
NT 901.-- 4 • 
340J10 (2000 RPM) 

1 
·320J10 (3000 RPM) 
380J10 (4000 RPM) 

SB. 44 1 
VTR. 40B. M8 1 
A2 251 1 
102. 5" ; 
201 080551 00 10 
239 ED 868 12 

3/16" FLUTED 
( GREEN ) 16 "x1 3i" 1 
t"xi~'xt" - 3 3i 2 
i"xi"xi" - 8 t

' 2 
i"xt"xi" - 16" 2 
i"xt"xi" - 1;i" 2 
TYPE 18 MM 
(TERarRIM) 

6. 



'EASITum:' ClIC L~THE 

COOLANT SYSTEl·: 

DESCRIPTIOn 

COOL-\,NT pm~ 

COOWIT TAP 

FEl~LE ELBo-.'l 

. 

JUBILEE CLIP 

CLEAR TUBE 

CLEAR TUBE 

CLEAR BR.!\' IDED 

DRA.n~ PLUG 

SO'. REP.D CAP SCREW 

-do-

SKT. HEAD BUTTON 

-
E,.EPU.CE!·:E!IT PARTS LIST 

BOUGHT om ITEMS 

l-lANljFA CI'URER REF. l'Il.mBER no. 

M.G. ELECI'RICS A03/2/SS 3-phase 1 

DRAJl'.lALL 25/4440/00 1 

EHOTS 34-0328-17 
I 

2 

-
22-30 nun 

I 
I 2 . I 

GRIFLEX i" BORE x 20" t 1 , 

GRIFLEX i" BORE x 4" 1 

GRIFLEX i" BORE x 23" 1 

ADAMS NP.50 .. G~ 1 

l-15-16 2 

M6-12 2 

M6-12 3 



8. 

REPLACEMENT PARTS LIST 

'EASITURN' CNC lATHE BOUGHT OUT ITEMS 

SADDLE DRIVE 

DESCRIPl'ION MANUF ACTURER REF: NO. NO. 

STEPPING MarOR CETRONIC DYNAMICS HY200-3450-350-A8 1 
TIMING BEIIl' UNIROYAL 187 L 050 2 
TIMING PULlET FENNER 16 L 050 1 
TIMING PULLEY FENNER 24L 050 1 
TIMING PULLEY FENNER 27 L 050 1 
TIMING PULLEY FENNER 28 L 050 1 
TAPER LOCK BUSH FENNER 1108 - 20 1 
TAPER LOCK BUSH FENNJilR 1108 - i" 1 
TAPER LOCK BUSH FENNER n08 - 28 1 
BALL SCREW BEARINGS FAFNIR MM9306 W1-2-Quai 1 SET 
BALL BEARINGS FAG 6202 2RS 4 
LOCKNUT FAG KM. 4 1 
TABWASHER FAG MB. 4 1 
SPIRAL COVERS NADELL! WMB 040 0750-050 2 
SQUARE DRIVE KEY 8 x 25 1 
SQUARE DRIVE KEY ,6 x 47 1 
SQUARE DRIVE KEY 5 x 20 1 
SK. lID. CAP SCREN M10 x 30 4 
SK. lID. CAP SCREll M8 x 40 3 
SK. HD. CAP SCREN M8 x 20 7 
SK. HD. CAP SCREW M6 x 25 6 
SK. HD CAP SCREN M5 x 16 4 
SK. COUNTERSUNK SCREW M6 x 20 3 
MICRO-SWITCH BURGESS M2V3HM6S 2 
BALINUT WARNER ELECTRIC RM 2505 A 1 
BALINUT WARNER ELECTRIC RM 2505 UF 1 



9. 

REPLACEMENT PARTS LIST 

'EASITURN' CNC LATHE :BOUGHT OUT ITEMS. 

SADDLE &. CROSS SLIDE DRIVE 

mSCRIPl'ION MANUF ACTURER REF: NO. NO. 

STEPPING MOTOR SIGMA 21 34350 D200 FO 5 1 
TIMING :BE ill' UNIROYAL 110 XL 031 1 
TIMING :BEill' FENNER 24 x L 031 1 
JOCKEY PULlEY NADELL! GC. 16 EE 1 
THRUST :BEARING S. K. F •. XRX 203502 1 
THRUST PLATE S. K. F. AS 2035 2 
THRUST :BEARING TORRINGTON NT! 613 4 
THRUST PlATE TORRINGTON TRA 613 8 
NEEDLE :BEARING NADELL! RAX. 125 1 
LOCKNUT FAG KM2 1 
TAB WASHER FAG MB2 1 
SLIDE WAY WIPER HYDRAQUIP STD. A1 6" 
TOOLBOX HAHN & KOL:B 'At TYPE 1 SEn' 
OIIER LUMATIC :BO 4 3 
SKT. RD. CAP SCREW 5/16" :BSW x 1itl 2 
SKT. HD. CAP SCREW '5/16" :BSW x 1" 2 
SKT. HD. CAP SCREW M8 x 35 2 
SKT. lID. CAP SCREW M6 x 16 1 
SKT. lID. CAP SCREtI M6 x 12 1 
SKT. lID. CAP SCREW M5 x 16 4 
SKT. HD. CAP SCREW M5 x 10 4 
SKT. lID. CAP SCREW 2 :BA x 1" 2 
GRUB SCREW M10 x 10 3 
GRUB SCREW 2:BA x i" 3 
GRUB SCREW 2:BA x i" 3 
STD. HEX NUT 2:BA 6 
STD. WASHER 5/16" 2 
GROOVE PIN 3/16" DIA x 1i" 1 
GROOVE PIN 3mm x 20 2 
:BEARING INNER :BUSY NADELL! 1M 20. 25. 20. 4 1 
THRUST PIATE NADELLA CPo 25. 42. 1 



----- .•. _._---

i 

1 · 
t '-. 
I 

• 

• 

.. 

; -

i 
I 

~ 
~. , . , , ) 

'" 

.. 
D!S,CRIPl'lON 

JolJJwi,triEEl 

LEVER APJ-' -OO~TiOl LEVER 

OILER 

GROOn PIN 

GROOVE pn~ 

GRUE seREP (F1AIN CUr pT) 

GRU"B seRE'" (DOG pT) 

GRUB SCiE'W (n""l cur) 

GRUB SeRE,,' (INL cup) 

NYlOC NUT 

S'T.D. WASHER 

SIT. HI> CAP. seRB,,' 
. 

0 

ilfO. --

.. 
K.lJfurACl\JRt:R Rtf'. NO. )lO. 

0 

£l£SA VDO-,25TP .. , , 
tLESA El 366., Ox' 55 , 
tLESA . lER .. 37/bS/A'O , 

• 
lUY.A'TIC k)4 . 2 . 

31-!M x ~S 1 

'/811 x ,. '/2" , 
. MB - 45 2 

~ 

M6 x 6 1 
.. M6 x 6 , 

M5 ~ 6 3 
. 

f'.10 , 
~,o 1 

M6 - 20 4 

• 

• 


	DOC190710-008
	DOC190710-009

